
Test Pressure:   12.6 Bar 

Design Temperature Max:  200°C 

Design Conditions

Weight:    7.0 Kg
Design Pressure (MAWP):  6.9 Bar 

Design Temperature Min:  -55°C

NOTE: The Design Conditions and Section View 
dimensions are for the specified part number only.

Design Code

Design Approvals

BS EN14432

Lloyds Register of Shipping
Rijksdienst
SNCF
RMRS

Section View

Range

Related Parts

Description Part No.

Standard specification 368/3160A

Inlet flange dual drilled: 4 hole/4 hole 368/3180A

Inlet flange dual drilled: 6 hole/4 hole 368/3280A

Description Part No.

Tank weld-in flange 368/0800

CNAF/PTFE syphon tube inlet gasket 5005-222

Syphon tube 368/0810

Stud kit 312/1000

CNAF/PTFE inlet gasket 5005-169

Solid PTFE outlet gasket 5005-417

Dished blind flange 312/0022CM

Outlet bolting kit 311/3500

Pivot pin for blind flange 368/7506

Page 1 of 2

Nominal size

Specification 

Left hand operated, handle with TIR and padlock slots 

Flanged: 4 x open slots on a 146mm minimum PCD

Properties

Outlet/Process connection 

Alternatives are available, refer to the Design Options page

80mm

Tank connection
Flanged: 6 x 14mm holes on a 168mm PCD 

Main seal: PTFE
Contact parts: 316 stainless steel  
Materials

Ø203.2
Ø106.5 STD SERRATIONS

Ø188.7

Ø124.9 STD SERRATIONS 1
3
.4

5
1
.1

1
3
.7

8
0

m
m

 F
L

A
N

G
E

D
 D

IS
C

H
A

R
G

E
 V

A
LV

E
3

6
8

/3
1

6
0

A
S

E
A

L
S

: 
P

T
F

E
M

A
W

P
: 

6
.9

 b
a

rg
 1

0
0

.1
 p

s
ig

S
E

R
IA

L
 N

U
M

B
E

R
: 

1
2

3
4

5
6

7

T
E

M
P

 R
A

N
G

E
: 

-5
5

ºC
 T

O
 2

0
0

º
B

S
 E

N
 1

4
4

3
2

:2
0

0
6

Y
E

A
R

 O
F

 M
A

N
U

F
A

C
T

U
R

E
: 

2
0

X
X

B
O

D
Y

 M
A

T
E

R
IA

L
: 

1
.4

4
0

8
D

N
 8

0
W

W
W

.F
O

R
T

V
A

L
E

.C
O

M

F
O

R
T

 V
A

L
E T

M

202.7

8
3
.3

117.3

1
6
0
.2

(OUTLET 
FLANGE)

4 SLOTS 17.0 
EQUI-SPACED 
ON A 146.1 
MINOR PCD.

55°REF

35°REF

6 HOLES Ø14.0 
SPACED AS 
SHOWN ON A 
168.3 PCD. 
(INLET FLANGE) INLET

Ø
7
6
.1

Ø
8
8
.8

OUTLET

© Fort Vale Engineering Ltd. 2020

www.fortvale.com BUTT014   REV09-12.07.21

® 3" Flanged Widdop Butterfly Valve
Part No: 368/3160A



Parts Drawing Parts List

Page 2 of 2

Parts List

Item Description Part No.

1 M6 set screw 5111-030

2 Washer 20370

3 Split ring 368/0011

4 Operating lever 368/9837

5 Handle 368/0050

6 Handle location spring 368/0012

7 Handle location pin 368/0010

8 M8 cap screw (2) 5111-255

9 M8 plain washer (2) 5113-005

10 Stuffing clamp 368/0040

11 M8 full nut (2) 5112-001

12 PTFE stuffing clamp bush 368/0301

13 PTFE O ring (2) 20363

14 Viton O ring 20361

15 Spindle 368/0200

16 Split bearing 252/0517

17 PTFE spindle seat 368/0009

18 Body 368/9141

19 Bottom spindle 368/0036

20 PTFE bottom bush 368/0035

21 Closure plate 368/0400

22 PTFE main seal 368/0002

23 Nitrile O ring 5005-342

24 Seal clamp plate 368/9148

Seal Kit 

Description Part No.

All parts marked     in the Parts List 368/00SK

Repair Kit 

Description Part No.

All parts marked     in the Parts List 368/316RKA

1

2

3

4

5

6

7

8

9

10

12

13

13

14

15

17

18

16

11

19 20 21
22

23
24

© Fort Vale Engineering Ltd. 2020

www.fortvale.com BUTT014   REV09-12.07.21

® 3" Flanged Widdop Butterfly Valve
Part No: 368/3160A


	Page 1
	Page 2

